Capital Improvement Plan

2019-2023




(N cLwA

Contents

I. Overview -1
SECTION 1 GREAT LAKES WATER AUTHORITY ......... -1
1.1. Powers of the Authority........ccccoooeeeiiiiiiiiiieene, -2
1.2. Governance and Board Members..........cccccc...... -2
1.3. Executive Leadership Team .......cccccccvvvvvvvveennnnn. -3
1.4. Service Area and Customer Relationships.......... -3
SECTION 2 CIP STRATEGY ...coiiiiieeeeeeeeeeeeeeeeeeeee e -3
2.1. Funded Portion of the Programs.................c....... -4

SECTION 3 LARGEST DOLLAR PROJECTS
(GREATER THAN $30M) ....oovviiieiieee I-5
Bl WALl o -5
3.2, WaSteWater.......ccuuiiiiiiiiiieeec e -5

SECTION 4 LARGEST 2019 PROJECTED SPEND
(GREATER THAN $5M) ...oooiiiiiiiiiiieeee -6
[...]
GLWA shall be the sole supplier of service to the customer’s
service area and that the customer is prohibited from
commingling Authority water with water from any other source
without the prior approval of GLWA.

The model contracts also provide that the Water Technical
Advisory Committee (the “TAC”), established to facilitate a
cooperative working relationship between GLWA and its
customer communities, will remain in place for the contract term.
In addition, the model contracts include other provisions required
for the orderly operation of an integrated water supply and

VI-10

distribution system such as the following: (i) restrictions on
redistribution outside the limits of the particular municipality or
other public entity without the consent of the Authority; (ii)
measurement of water furnished by meters; (iii) the metered flow
of water is the basis for billing; (iv) prohibition against combining
of regional water system supplied water with water from any
other source without prior written approval of the Authority to
ensure a uniform quality of water throughout the area; (v)
municipal acceptance of the Authority’s standards for
construction of distribution mains and Authority approval of
construction plans therefor to ensure a uniform standard
throughout the area; (vi) Authority commitments regarding
notification of rate changes; (vii) payment and late payment
terms; (viii) delineation of maintenance responsibilities; (ix)
specific water pressure commitments by the Authority; and (x)
maximum day, peak hour and annual volume commitments by the
wholesale customer.

1.1. Water Treatment Plants & Facilities

GLWA operates and maintains five water treatment facilities that
provide water to GLWA customer communities in Southeast
Michigan. The Springwells, Northeast, Southwest, Lake Huron,
and Water Works Park Water Treatment Plants have a maximum
rated treatment capacity of 1,720 million gallons per day and firm
high service pumping capacity of 2,400 million gallons per day.
The high service pumping capacity exceeds the rated treatment
capacity to assist in meeting peak hourly demands from finished
water storage. Applicable treatment and pumping capacities and
other data can be seen in Table VI-3 on the following page.

Four of the five plants (Northeast, Springwells, Southwest and
Water Works Park) are conventional treatment facilities with the
following process trains: rapid mix, coagulation, flocculation,
sedimentation, granular media filtration, and disinfection. Lake
Huron is the only facility operated as a “modified direct filtration”
plant, which means the sedimentation basins do not require a



(N cLwA

minimum detention time of 4 hours. In addition, Water Works
Park is the only plant that employs intermediate ozonation for
primary disinfection control. All five plants use the same chemical
systems including alum for coagulation, chlorine for pre-oxidation
and primary disinfection (excluding Water Works Park),
powdered activated carbon (PAC) for taste and odor (T&O)
control, phosphoric acid for corrosion control, and fluoride for
dental health protection. Polymers are also added at several
facilities to enhance coagulation and filtration as well as for
thickening and dewatering of alum residuals. Two of the five
plants, Southwest and Water Works Park, employ automated
residuals removal from the sedimentations basins. The residuals
are thickened and dewatered on site along with backwash

wastewater, and disposed of at landfills. Lake Huron'’s basins are
cleaned manually on an annual basis and the sludge is discharged
to the sludge drying lagoons. The lagoons also receive thickened
solids from the waste wash water treatment facility, which
processes filter backwash wastewater. The Springwells and
Northeast plants do not have automated alum residuals collection
in the sedimentation basins or a thickening treatment process on
site for alum residuals or backwash wastewater. At both facilities,
the basins have been manually cleaned on an annual or biannual
basis and the solids discharged to the wastewater collection
system; backwash wastewater is also discharged to the
wastewater collection system.

Table VI-3. Water Treatment Plant Capacity, Finished Water Storage and Areas Served Summary

Year Placed in Rated Firm High Service Finished Water
Facility Service Treatment Pumping Capacity Storage Volume Areas Served
Capacity (MGD) (MGD) (MG)
Springwells | 1931 First Train; 540(1) 260, IPD* 60 Detroit, Northern Wayne County, Eastern Washtenaw County, Oakland
WTP 1958 Second Train 450, HPD* County, Southeastern Macomb County, Western Wayne County
Northeast Northeast Detroit/Wayne County, Southern Macomb County,
WTP 1956 300 400 30 Southeast Oakland County
Southwest Southern Wayne County, Northern Monroe County, Eastern
WTP 1964 240 310 30 Washtenaw County
Lake Huron Genesee County, Lapeer County, St. Clair County, Macomb County,
WTP 1974 400 420 4 Oakland County
Water Works . .
Park WTP 2003 240 560 28 Eastside of Detroit, Eastern Wayne County
System Totals: 1,720 2,400 192 *IPD = Intermediate Pressure District, HPD = High Pressure District
1.1.1. Lake Huron Water Treatment Plant completion of a pilot study along with various upgrades to the

The Lake Huron Water Treatment Plant began full-scale
operations in 1974. The plant is located at 3993 Metcalf Road in
Fort Gratiot, Michigan. The Lake Huron plant was designed to be
easily expandable to meet the needs of growing populations in the
communities it serves to the north of Detroit. In 2004, after

VI-11

process trains, the MDEQ rated the maximum capacity of Lake
Huron at 400 MGD. Lake Huron is the only GLWA facility that is
operated in “modified” direct filtration mode. The sedimentation
basins do not meet 10-State standards and thus are not
considered to be true settling basins by the MDEQ. The raw water



N G LWA |OVERVIEW |l CIP DEVELOPMENT + PROCESS |ll FINANCIAL PLAN [V CIP SUMMARY V PRIORITIZATION V| eV e i) eV i=eelnd \/I| PROJECT DESCRIPTIONS VIII GLOSSARY
Great Lakes Water Authority

source for the plant is Lake Huron. The raw water tunnel is
designed for a maximum capacity of 1200 MGD and 800 MGD
during cold weather. The plant was constructed with provisions
to increase the capacity by adding additional process trains and
pumping units to obtain the maximum production capacity of
1200 MGD. In the early 2000’s a variety of process treatment
improvements were constructed at the Lake Huron Water
Treatment Plant. These improvements included new high lift and
backwash water pumps (including discharge piping and valves),
rehabilitation of two clear wells and the high service suction well,
filtration capacity improvements, pretreatment improvements
and filter control modification, and a new treatment facility for
filter backwash wastewater.

Figure VI-3. Lake Huron WTP

CLEARWELL
NO. 1
a2
RAPID MIX FLOCCULATION : CONTACT
4 BASINNO. 1 BASINNO. 1
192° RAWWATER Low T 5 ! CLEARWE HIGH TO DISTRIBUTION
TUNNEL (LAKE UFT + + FILTERS NO. 2 LIFT SYSTEM
HURON SOURCE) PUMPS T 2= : | g Fuves
| LOCCULATION | CONTACT
BASIN NO. 2 | BASINNO. 2
H
CLEARWELL
= e ™

ALUM SLUDGE

LAGOONS

Figure VI-2. Lake Huron WTP process diagram

VI-12



G LWA |OVERVIEW |l CIP DEVELOPMENT +PROCESS |Il FINANCIAL PLAN [V CIP SUMMARY V PRIORITIZATION WAIZxeN=eiisf=Mdel N =elolnig VIl PROJECT DESCRIPTIONS VIII GLOSSARY

Great Lakes Water Authority

1.1.2. Northeast Water Treatment Plant

The Northeast Water Treatment Plant at 11000 E. Eight Mile Road
in Detroit became the former Detroit Water System'’s third water
treatment plant. Dedicated in 1956, the plant was built to meet the
needs of suburban communities located east and north of the city.
The source of raw water is the Belle Isle intake, located in the
Detroit River, which also serves Springwells and Water Works
Park. The raw water is chlorinated, fluoridated and screened at
Water Works Park before it flows to Northeast by gravity. Low lift
pumps lift the raw water to the process trains, which operate in
parallel. With a maximum rated capacity of 300 MGD, the plant
process trains consist of rapid mix, flocculation, sedimentation,
and dual-media gravity filtration.

Figure VI-4. Northeast WTP

T
FLOCCULATION | SETTLING
CHAMBERNO,1|  BASINNO.1
|
NORTH NORTH HIGH LIFT
e Lot BRI e
. . Pl
120 AAWWATER, Low | I ] TO DISTRIBUTION
TUNNEL (DETROIT UFT T i & § SYSTEM
RVERSORCE) i) ! FLOCCULATION | SETTLING EF3 SOUTH
SOUTH CHAMBERNO.3 | BASINNO.3 ° FILTER
RAPID MIX ; PLANT
FLOCCULATION | SETTUING
CHAMBERNO.4 |  BASINNO.4 RESERVOR
1
RESERVOIR RESERVOIR
NO. 1 NO. 2

Figure VI-5. Northeast WTP process diagram

VI-13



w G LWA |OVERVIEW |l CIP DEVELOPMENT + PROCESS |ll FINANCIAL PLAN [V CIP SUMMARY V PRIORITIZATION V| eV e i) eV i=eelnd \/I| PROJECT DESCRIPTIONS VIII GLOSSARY
Great Lakes Water Authority

1.1.3. Southwest Water Treatment Plant
Detroit’s fourth water treatment plant, Southwest, located at
14700 Moran Road in Allen Park, became operational in 1964. The
Southwest Water Treatment Plant was constructed in 1963, at
which time it was owned and operated by Wayne County. Through
an agreement with Wayne County, the City of Detroit purchased
this plant to regionalize water services in Southeast Michigan.
Raw water for Southwest flows by gravity from the Detroit River
through an intake at Fighting Island. The plant has a rated capacity
of 240 MGD. The original plant was designed with the ability to be
upgraded to 320 MGD via equipment replacement. There are also
spare raw water conduits that can accommodate an expansion up
to 480 MGD. The low lift pumps lift the raw water for treatment
through the process trains, which operate in parallel. The
Southwest Water Treatment Plant also has a Residuals Handling
Facility to treat filter backwash wastewater and alum sludge

Figure VI-6. Southwest WTP

residuals.
RESERVOIR RESERVOIR RESERVOIR
NO. 1 NQ. 2 NO. 3
T
FLOCGULATION | SETTLING
BASINZB | BASINZB
!
RAPID MX FLOCCULATION I SETTLING
144" RAWWATER m i BASIN2A BASIN 28 m
TUNNEL (DETROIT UFT — I iR fu i s TooisTREUTION
RIVER SOURCE) W I FLOGCULATION | SETTLING ] W
—t BASINTA | BASIN 1A EQ
CHAMBER
T
FLOCCULATION | SETTLING
BASINIB | BASINB
1
e ALUM SLUDGE
HANDLING
BNDLNG BACKWASH WASTEWATER

Figure VI-7. Southwest WTP process diagram

VI-14



(N cLwA

1.1.4. Springwells Water Treatment Plant

The Springwells Water Treatment Plant at 8300 W. Warren
Avenue in Dearborn is the oldest of the GLWA water treatment
facilities. At the time of its dedication in 1935, it was the largest
water treatment facility in the world. The first train was
constructed in 1930 and has a maximum rated capacity of 340
MGD and the second train constructed in 1958 has a maximum
rated capacity of 200 MGD, for a total capacity of 540 MGD. Like
Northeast, the Springwells plant receives its raw water from the
Belle Isle Intake. The raw water influent is screened, chlorinated
and fluoridated at Water Works Park before it is conveyed to
Springwells. The low lift pumps lift the raw water for treatment
through the process trains, which operate independently. The :
1930 train provides hydraulic mixing through a baffled chamber Figure VI-8. Springwells WTP
for rapid mixing while the 1958 train has mechanical rapid
mixers. Both trains have flocculation, sedimentation and filtration
treatment units. A major project to

upgrade the Springwells plant, SP- MIXING
563, is currently underway and SEEE
should be closed out in 2019. This ‘
project includes a complete
replacement of the 1958 filters and T L .| ReservoR
a limited replacement of some of the

1930 filters. A laboratory upgrade, e TR ow e = PR 3
yard piping and other site Frwversovrcs) PUMPS No.2 pUPS SYSTEM

improvements, and electrical

: : . i RESERVOIR
improvements are also included in FLIGALLATIGH ' - iearTLIiE —— ™o
this project. RAPID WX

—
L

SETTLING
BASIN NO. 1

NCRTH
SETTLING FILTERS

BASIN NO. 2

| SETTLING

BASINNO. 3 SQUTH

FILTERS

EAST

FLOCCULATION SETTLING

FILTERS
BASINNO. 8

Il
l }

|
|

FLOCCULATION I SETTLING

BASINNO.7 | BASINNO. 7 WEST

" FILTERS

FLOCCULATICN | SETTLING
|
Il

BASINNO. 8 BASINNO. 8

BASINNO.8

Figure VI-9. Springwells WTP process diagram

VI-15



w G LWA |OVERVIEW |l CIP DEVELOPMENT + PROCESS |ll FINANCIAL PLAN [V CIP SUMMARY V PRIORITIZATION V| eV e i) eV i=eelnd \/I| PROJECT DESCRIPTIONS VIII GLOSSARY
Great Lakes Water Authority

1.1.5. Water Works Park Water Treatment Plant
Water Works Park Water Treatment Plant can produce up to 240
million gallons of superior quality drinking water per day (MGD)
with room for expansion to 320 MGD. The end result of the city’s
$275 million investment in this state-of-the-art facility is water
the way it is meant to be: colorless, odorless, and great tasting;
even better tasting than the water for which DWSD has been
justifiably lauded for more than 150 years.

GLWA’s newest water treatment plant is located at 10100 E.
Jefferson Avenue in Detroit. Water Works Park Il began operating
in 2003 as a conventional surface water treatment plant. The
original Water Works Park water treatment plant was razed and
a new facility was constructed on the same site. The raw water
source for the plant is the Belle Isle intake on the Detroit River.
The plant has a maximum rated capacity of 240 MGD and is
GLWA’s first facility with

ozone disinfection facilities, el E
as well as a Residuals __ [Foccusmon | sernune ] ™t [
. e . BASIN 1A | BASIN 1A
Handling Facility to treat filter Ty W m——
backwash wastewater and T _shswie | e T
; " | .| Focouamon | seTTLING
alum Sludge re_51duals. Water e TUNNEL Low e BASIN 24 ! BASIN 2R Lo Furers RESERVOIR et TO DISTRIBUTION
Works Park is the largest &res ™™ PUMPS | [Fioccusmon | sermnG NO.2 PUMPS SYSTEM
. . . |
plant in Mlchlgan to use ozone | [Focomman T serome
as a disinfectant. The plant BASINGA | BASINGA
. |
was designed to use e | Basm Ry
. . L —— ——
independent process trains - a No.3
minimum of two process units |
are provided for each Bs ALUM sLUDGE
treatment  process. In RciTY WASTE WASH WATER
addition, all conveyance
facilities such as pipelines, Figure VI-11. Water Works Park process diagram

junction chambers, channels, and wet wells are configured to
provide a minimum of two treatment pathways.

VI-16



(N cLwA

Great Lakes Water Authority

1.1.6. General Purpose
Refer to the General Purpose description on page II-6.

1.2. Field Services

1.2.1. General Purpose
Refer to the General Purpose description on page II-6.

1.2.2. Transmission System
The Regional Water Transmission System (RWTS) consists of
approximately 803 miles of water main typically 24-inch and
greater with the responsibility for the transport of potable water
from the five water treatment facilities to the regional wholesale
water customer communities and the City of Detroit.

Figure VI-12, Figure VI-13, and Figure VI-14 depict the potable
transmission main inventory by material, diameter, and decade
installed/age, respectively. The RWTS ranges from 4 to 120 inch
in diameter with an average age of 68 years. Additionally, there
are approximately 23 miles of raw water transmission main
ranging from 120 to 186 inch in diameter supplying the five water
treatment plants from the three raw water intakes.

Most of RTWS is Prestressed Concrete Cylinder Pipe (54%), Cast
Iron Pipe (19%), and Steel Pipe (17%). The majority of RTWS are
typically 24 inches and larger, of which 24 inch (20%), 42 inch
(15%), and 48 inch (13%) are the most common diameters;
however, some smaller diameter pipe exists on site at the
treatment and pumping facilities and limited areas of the system
to maintain needed connectivity. Detroit and the region went
through several growth periods of time evidenced by the greatest
periods of water main installation of the 1960s (32%), 1920s
(19%) and 1950s (11%).

VI-17

Miles of Pipe by Diameter

M Asbestos Cement Pipe
(AC)

B Cast Iron Pipe (CIP)

® Ducticle Iron Pipe (DIP)

Prestressed Concrete
Cylinder Pipe (PCCP)

m Reinforced Concrete
Pipe (RCP)

m Steel Pipe (STL)

PCCP
434 mi